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WERLAB LR  WHLAREFHRA A

Company Name ZHEJIANG RHI ELECTRIC CO.,LTD.

shown on Report

ok WL A I T A T AT SR SR B 1S

Address NO.1 DEMEI RD, XIANGYANG INDUSTRIAL ZONE, LIUSHI TOWN, YUEQING

CITY ZHEJIANG, CHINA

PATF R i B i A5 B o B 3 1R IA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the applicant

=R 22

Sample Name Aluminum

45t 1060

Material 1060

FEMEWH 2025.05.28

Sample Received Date May 28, 2025

FE s H 3 2025.05.28-2025.06.04

Testing Period May 28, 2025 to Jun. 4, 2025

TR RYEE ER, XTI S S (Pb), 8 (Cd), 7k (Hg), 7NHr#s (Cr (VD)) AT
{)HU ﬁﬁ ° Inspection & T

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)) in the submitted sample(s).

R SE /R B 45 R HZ T

Test Method/Test Result(s) Please refer to the following page(s).

/ﬁ%—\iﬁ\ o 2025.06.04

Date
Mrel i
SZUG S 2P Lab Manager No. 587855074
ARAT FigH BT X 7 13515
onal Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China
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25 Conclusion
TR 5 RIERHE/ TR o

Tested Sample According to standard/directive Result
R BRI RoHSHH 42011/65/EU J JABIT 54 (EBU) e
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS
(EU) 2015/863

st sk ot sk ot sk ot sk ok sk ot sk ot sk ot sk ot s o sk ok sk ok sk ot sk ok sk ok sk ot sk ok sk ok sk o sk ok sk ok sk o sk ok sk ok sk ot sk ot sk ot sk ok sk sk sk sk sk s ok sk st sk sk s sk ok sk sk sk sk sk sk ok sk ok sk sk sk sk ok kol sk sk sk sk ok ok
T 22K 45 5 K RoHS 48 4-2011/65/EU S HAZ T #54- (EU) 2015/863% R IXJBRAH -

PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)

2015/863.
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ﬁﬁ)—!ﬂﬁfﬁ Test Method
o s TRy 22
R H Wi Iy IR P
Measured
Test Item(s) Test Method Equipment(s)
Y IEC 62321-5:2013 ICP-OES
Lead (Pb)
5 IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
K IEC 62321-4:2013+AMDI1:2017 CSV ICP-OES
Mercury (Hg)
AN IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium (Cr(VI))
50 45 5 Test Result(s)
W, gh K ™~
WA E Tested Item(s) HR Result TR R PR ;
002 MDL Limit %’q
% Lead (Pb) N.D. 2 mg/kg 1000 mg/kg '
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg | 4
7K Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
7NPTES Hexavalent Chromium (Cr(VI)) ND. " 0.10 pg/cm? 1000 mg/kg g::!
(LOQ) Serv

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com
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T /BRI Sample/Part Description
e CTIRERID stk
No. CTI Sample ID Description
1 002 Rees)m
Silvery metal
#VE: TR, B RZAEMEHERTE.
ND. = REH CNTI57280 IR 5 E 2 FR)
-mg/kg =ppm = H Ji7TZ—
-1000 mg/kg = 0.1%
-LOQ = FEE R, 7S4S I E & R M0.10 pg/em?
FRI 7SRRI A SR AN B AR R DU A6 it 5 7S A% IR
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg =0.1%

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?

-¥ The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VT) based coating. Information on storage conditions and
production date of the tested sample is unavailable and thus Cr(VI) results represent status of the

sample at the time of testing.
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IR Test Process
1. #@®Pb), ()
Lead (Pb), Cadmium (Cd)
ﬁi#%%%%w I A7) T R RE
Weigh sample and place it :: ) - L :: > ) '
in o vessel Add digestion reagent Digest the sample
FH 2R AL T 35 B
E;J ﬁAQElﬁL IEE: ] B s
H ICP-OES FZETKERE 1y Asung Residue .
458 - Alkali Fusion itk
(: Make up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES eionized water —
e
Solution
2. 7K (Hg)
Mercury (Hg)
wor VELRE TARERD UIPNIE e : AR b
C18 sampe anciplace I —] Add digestion reagent Digest the sample
in a vessel
/R A T
PP LB <: B4
)EH ICP-‘()ES %%i’—-ﬂ(fﬁ@ Alkali Fusion/ Residue -
i (::I Make up with Acid Dissolution KL ag
Analyzed by foni Filtration
ICP-OES deionized water .
i
Solution
3. A& (Cr (VD)
Hexavalent Chromium (Cr(VI))
R B R REKER IR R R

Take a portion of

the sample

(FEMTRL: #hK AR I=1cm2: 1mL)

Extraction with boiling water

(The ratio of sample area to boiling water

volume is 1 em?to 1 mL)

Filter and remove

the sample

A UV-Vis 47 i

Analyzed by UV-Vis

I

A I

Add test solution

E-mail:info@

Y pH
Adjust the pH value

of the solution
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Photo(s) of the sample(s)
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This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. AR AT AR MIE . B SRS HIE R ARG, I RO S A DT, CTIRAZ S S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. ASHR A I G RN SR i 15T 5
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. BRAERE U, REZSIRILAC-G8:09/2019 / CNAS-GLO15:2022f Fi ] B4 52 (w=0) = 76 H i MU AT 75 &1k 40 2
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. RACTIBHIFE, AMFED EHIARE
Without written approval of CTI, this report can’t be reproduced except in full;

6. WIS H AR S P XN EEZER, O,

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***?&%%;ﬁ***

*** End of report ***
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